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1480 Bukbusanup-Ro, Songak-Eup, Dangin-Si, Chungnam, Korea
TR SF190700141
Order No. ’
TZHA S WS
THOT ROLLED CARBON STEEL PLATE a2 A} : The 1us :20190830-PS-053-018
Customer Cerlificate No.
F k) disfol x|
CASTM AS72-50/AT09-50 & T HYUNDAI CORPORATION o B :2019-08-30
Contractor Date of Issue
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(N/ren) o) | () | (%) | (90) m il 3 3 4 4 21213 2|3]|3|3]3
1 741 R21146 FEGG149406 T ) 48815932 23 U L |1, 710 351 (1,346 117 | 35 2 10 | 94 1 18 2 17 | 32
P | 1,755 343 [1.354] 11G | 31 3 10 | 95 0 8 2 18 | 27
3% 2438 x GI0G | 741 R21146 FEGG149407 T 4581|5932 23 u L [1,710] 351 (1,346 117 | 35 2 10 | 94 1 18 2 17 ] 32
P [1,755] 343 [1,354] 116 | 31 3 10 | 95 0 18 2 18 | 27
A3 ¥ BO0G 1 7a1 R21137 FEGE149501 T]9023|6008( 20 u L |1.807| 366 [1.369| 128 | 32 2 10 | &8 0 20 2 18 | 35
P 1,712] 362 |1,375] 121 | 30 2 10| 93 0 19 2 19 | 24
§ % 600G 1 741 R21137 FBGE140502 T | 5023|6098 20 U L |1,607| 366 (1,369| 128 | 32 2 10 | 88 0 20 2 18 | 35
P |1.712| 362 [1,375] 121 | 30 2 10 ] 93 0 19 2 19 34
(.75 % 2438 x 600G 1 m R21137 FB66149503 T|5023|6098( 20 u L |1,607] 366 |1,369] 128 | 32 2 10 | 83 0 20 2 18 | 35
P |1,712| 362 |1,375] 121 | 30 2 10 | 93 0 19 2 19 ] 34
6,35 % 2438 % 600G 1 741 R21137 FBEGE140504 | T | 5023 6098 20 U L [1.,607| 366 |1,369] 128 | 32 2 10 | 88 0 20 2 18 | 35
P |1.712| 362 |1,375] 121 | 30 2 10 | 93 0 19 2 19 | 34
£.35 x 2438 » 6006 1 741 R21137 FEGG149505 T 5023|6098 20 U L |1.607| 366 |1.363| 128 | 32 2 10 | 88 0 20 2 18 | 35
P [1,712]| 362 |1,375] 121 | 30 2 10 | 93 0 19 2 19 | 34
M R21137 FRGE149506 T)5023]6098] 20 U L |1.607] 366 |1.369] 128 | 32 2 10| 88 0 20 2 18 | 35
P 1,712 362 |1,375] 121 | 30 2 10 | 93 0 19 2 19 | 34
i lz, B:Bottom
ngth:200mm (Rectangular), YP Mtd @ 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)
N on - PiProduct analysis, L:Ladle analysis
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+ d and fine grained sleel. Basic exygen process and Vacuum degassing process were applied.* This Mill Test Cerlilicale is issued in accordance with EN 10204 Type 3.1
S Sigrature
4719 MEE 2iMte] 242} xIHE Aol HE 3G SYE), S. & 20 \A.
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS - -
Chiaf Of Qually Assurance Team
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